
When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position (standing at handle) Page 1

OLYMPIC MK II
MODELS 400, 500, 600

Olympic
Powered by: Tecumseh H30



W
hen ordering P

LE
A

S
E

 Q
U

O
T

E
 P

A
R

T
 N

U
M

B
E

R
 &

 D
escription, N

O
T

 Illustration N
o.

D
eterm

ine right or left hand side from
 standing in operating position (standing at handle)

P
age 2

O
LY

M
P

IC
 M

K
 II

M
O

D
E

L
S

 400, 500, 600
O

lym
pic

P
ow

ered by:T
ecum

seh H
30

Item   Part Description Qty
 No     No

Item   Part Description Qty
 No     No

1 031581 Catcher - 400 (Green) 1
la 031591 Catcher - 500 (Green) 1
1b 031593 Catcher - 600 (Green) 1
2 004976 Spindle Assy, Front Roller - 400 1
2a 004977 Spindle Assy, Front Roller - 500 1
2b 004978 Spindle Assy, Front Roller - 600 1
3 004983 Bracket, RH Front Roller 1
4 501432 Washer 3/4" x 1/2" 2
5 005475 Roller, Front Shell - 400 1
5a 005476 Roller, Front Shell - 500 1
5b 005477 Roller, Front Shell- 600 1
6 005478 End Caps 2
7 004994 Barcket, Adjusting 1
8 007493 Pin, Spring 5132" x 3" 1
9 004990 Spindle-Trunion 1
10 004988 Spindle Adjuster 1
11 007496 Pin, Dowel 1/4" 1
12 004991 Pivot-Front Roller 2
13 006073 Washer, Flat 5/16" 11
14 501610 Washer, Spring 5/16" 22
15 006501 Nut, 5/16" NF 16
16 006272 Bolt, 5/16" x 1" NF 5
17 006270 Bolt, 5/16" x 5/8" NF 2
19 004691 Spring 1
20 004973 Plate, Slipper 1
21 004992 Wheel, Hand 1
22 031580 Chassis - 400 (Green) 1
22a 031590 Chassis - 500 (Green) 1
22b 031592 Chassis - 600 (Green) 1
23 006282 Bolt, 5/16" x 4" NF 3
24 007240 Nut, Nyloc 5/16" - Type “P” 2
25 007060 Nipple. Grease 1/4" 2
26 002576 Housing-Bearing, Reel Assy RH 1
27 002581 Spring-Baseplate 2
28 503273 Bearing 5
29 002616 Washer 2
30 002583 Seal, Felt 2
31 005211 Cover, End 2

32 008924 Reel - 400 1
32a 008970 Reel - 500 1
32b 008980 Reel - 600 1
33 002573 Housing-Bearing, Reel Assy LH 1
34 009853 Blade & Bracket Assy - 400 1
34a 009855 Blade & Bracket Assy - 500 1
34b 009856 Blade & Bracket Assy - 600 1
35 009861 Bracket - 400 1
35a 009862 Bracket - 500 1
35b 009869 Bracket - 600 1
36 009872 Blade - 400 1
36a 009873 Blade - 500 1
36b 009874 Blade - 600 1
37 008611 Screw, Baseplate Assy 10
38 006174 Washer, Spring 4
39 006319 Bolt, 3/8" x 3/4" NF 4
40 002589 Bracket, Grass Chute 2
41 006072 Washer, Rat 1/4" x 1/2" NF 4
42 006219 Screw, Set 1/4" x 1/2" NF 2
43 008900 Chute, Grass - 400 1
43a 008901 Chute, Grass - 500 1
43b 004916 Chute, Grass - 600 1
44 006271 Bolt, 5/16 x 3/4" NF 6
45 004935 Lower Handle - 400 1
45a 004936 Lower Handle - 500 1
45b 004937 Lower Handle - 600 1
46 002847 Grip, Handle 2
47 031795 Handle, Upper 1
48 002694 Lever, Clutch Assy 1
49 004792 Cable, Clutch 1
55 006298 Bolt, 5/16" x 1 1/4" NC 2
56 004939 Clamp Top, Handle 1
70 002561 Seal Plate, Chain Case 1
78 501764 Nut, Nyloc M6 1
79 031797 Control, Throttle Capro RH N/CH 1
80 503455 Screw, Pan M6 x 40 1



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position (standing at handle) Page 3

OLYMPIC MK II
MODELS 400, 500, 600

Olympic
Powered by: Tecumseh H30



W
hen ordering P

LE
A

S
E

 Q
U

O
T

E
 P

A
R

T
 N

U
M

B
E

R
 &

 D
escription, N

O
T

 Illustration N
o.

D
eterm

ine right or left hand side from
 standing in operating position (standing at handle)

P
age 4

O
LY

M
P

IC
 M

K
 II

M
O

D
E

L
S

 400, 500, 600
O

lym
pic

P
ow

ered by:T
ecum

seh H
30

Item   Part Description Qty
 No     No
13 006073 Washer, Flat 5/16" 11
14 501610 Washer, Spring 5/16" 22
15 006501 Nut, 5/16" NF 16
17 006270 Bolt, 5/16" x 5/8" NF 2
41 006072 Washer, Flat 1/4" x 1/2" NF 4
44 006271 Bolt, 5/16 x 3/4" NF 6
60 004929 Chain Clutch, Rear Roller 40P 1
61 002848 Bolt, Adjuster 1
62 002845 Seal, Plate 1
63 002844 Adjuster, Chain 1
64 002835 Chain, Primary 75P 1
65 004299 Chain, Reel to Clutch 59P 1
66 004298 Sprocket and Boss, Reel 1
67 002618 Plate-Seal Bearing 1
68 002604 Sprocket, Rear Roller and Boss 1
69 002757 Spacer 1
70 002561 Seal Plate, Chain Case 1
71 004942 Plate Assembly, Mounting 1
72 004945 Spring 1
73 004963 Chain Adjuster 1
76 006220 Bolt, 1/4" x 1/2" NF 1
77 003831 Bush 2
83 031783 Spindle-Clutch 1
84 031599 Bearing, Thrust 1
85 031790 Washer, Thrust 7/8" ID x 1.47 1
86 572199 Washer, Flat M8 x 32 1
87 501371 Bearing, 0.43 x 0.90 1
88 031787 Sprocket and Boss Assy 1
89 031784 Sprocket and Plate Assy 1
90 007484 Pin, Split 3/32" x 3/4" 1
91 004958 Pin, Lever Pivot Clutch 1
92 563057 Nut-Clutch Adjusting 1
93 031791 Lever, Clutch Actuator 1
94 006282 Bolt 3
95 503273 Bearing, Ball 17 x 40 x 12 5
96 004292 Ring, Bearing Housing 3
97 31667 Housing-Bearing 1
98 006269 Bolt, 5/16" x 1/2" NF 5
99 031579 Drum Assy, Clutch – 400 (Green) 1
99a 031587 Drum Assy, Clutch – 500 (Green) 1
99b 031597 Drum Assy, Clutch – 600 (Green) 1
100 501213 Bearing l
101 006721 Bolt, 5/16" x 3/4" NF 6
102 004598 Rubber Block 2
103 004586 Clutch, Shoe 2
104 005634 Spring 2
105 004572 Spacer, Crankshaft 3/4" 1
107 007131 Washer, Flat 1/4" 2
108 501273 Screw, Grub 5/16" NF 1
109 008721 Clutch Assembly, Drive 1
110 031583 Cover, Transmission – 400 (Green) 1
110a 031589 Cover, Transmission – 500 (Green) 1
110b 031595 Cover, Transmission – 600 (Green) 1

Item   Part Description Qty
 No     No
111 002818 Sprocket, Drive 1
112 007260 Circlip, 7/8" Dia Shaft 2
113 002732 Washer, flat 7/8" 12
114 007618 Bush, 7/8" ID x 1" OD 2
115 002698 Roller, Half - 400 (OBS) 2

002701 Roller, Half - 500 (OBS) 2
002965 Roller, Half - 600 (OBS) 2

116 007494 Pin, Tension 1
117 008943 Carrier, Bevelled Pinion 1
118 002708 Pinion, Bevelled 2
119 008944 Collar 2
120 007473 Pin, Split 2
121 002714 Seal Assembly 1
122 004845 Carrier Seal, Rear Roller 1
123 004847 Seal-Rear Roller 1
124 004846 Seal-Support Ring, RR 1
125 007303 Rivet, Pop
126 004834 Spindle - 400 1
126a 004835 Spindle - 500 1
126b 004837 Spindle - 600 1
127 005577 Nut, Chain Case 1
128 031585 Case, Chain (Green) 1
129 004905 Spacer, Chain Case 1
130 008713 Roller Half, Rear (Rubbered) - 400 2

008873 Roller Half, Rear (Rubbered) - 500 2
008874 Roller Half, Rear (Rubbered) - 600 2
008953 Roller Assembly, Rear

(Rubbered) - 400 1
008875 Roller Assembly, Rear

(Rubbered) - 500 1
008876 Roller Assembly, Rear

(Rubbered) - 600 1
131 007310 Rivet 6
132 002707 Wheel, Bevel 2
133 006025 Washer 1
134 007197 Screw 3

NOT ILLUSTRATED

004619 Sleeve, 600mm Rubber Roller
400, 500, 600 1

503054 Tie, Nylon Cable 4
005013 Sprocket & Bracket Assy, Front Roller

- 400 1
005014 Sprocket & Bracket Assy, Front Roller

- 500 1
005015 Sprocket & Bracket Assy, Front Roller

- 600 1
015787 Spring-Clutch Return Lever 1


